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=i — s B General product information:

HX A 3
P2 5 [CIBSSIFICAtION oo HR &k

Li Polymer Battery
TS IMOAEL e 643463

FEAE/RAUNGS v 7.4V 1500mAh 11.1Wh
FIAR/Trade Mark.........cc.oo.cevevecueeeeeceeeeeeeeeeienns /

B K 78 Hi HiLJi/Max. charge voltage ................ 8.4V

B K78 HLHLA/Max. charge current ..............: 1500mA

FrifE7E Hi HLiit/Standard charge current ..........: 750mA

B K A /Max. discharge current ..........: 1500mA

FrfE B HLit/Standard discharge current ... 750mA

Jil FL#% 1| i i /Discharge cut-off voltage .........: 6.0V

J{~}/Dimension

79.0mmx41.2mmx16.5mm

RE AT e B 451645718 Possible test case ver

dicts:

DRI H ANIE %57 i

test case does not apply to the test object

A& H] NIA

PRI H AT F bR e ) 25K

test object does meet the requirement

& ¥4 P(ass)

PRI H AFF AR (1 25K

ANE 1% F(ail)
test object does not meet the requirement ..............
3R Testing:
FE 3257 [ 11 Date of receipt of test item ................ 2018-01-02

W13k H 3 Date(s) of performance of test

2018-01-03 to 2018-01-15

MR L5 Test Conclusion:

(ST/SG/AC.10/11Rev.6 Section 38.3)117
MALIR: G

on the Transport of Dangerous Goods, Manual of T
Test Result: Pass.

MRS AR E O Tfa i ah BL Pz S i B G AARHE T M) 26875217 Al 5 38.3 45

The batteries are tested according to Section 38.3 of the Sixth revised edition of Recommendations

est and Criteria (ST/SG/AC.10/11/Rev.6).

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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WA H Test itel B Sample FEMIRAS Samples’ State
T.A @Y
Altitude simulation " . ‘
R — AR RO S R T RS
T2 B EG BO1#-B04# | At first cycle, in fully charged state
Thermal test
T3.4&3)
Vibration SRS
T4. il Tt 7 SOk P SE 4 A LR
Shock BO5#-B08# | After fifty cycles ending in fully charged
T5. S state
External short circuit
T.6 Hiiili/ I Coticosy | UCTEHUBHLRAIN 50% Bt AR
Impact / Crush At first cycle at 50% of the design rated capacity
N S r o > A
T7 4% At first cycle, in fully charged state
Overcharge B13#-B16# T AN AT 78 SR A U 5 4 e HRAS
After fifty cycles ending in fully charged state
/A i E A e AR A
COBH#-C154 T RO A SE AT AR
T.8 B4, At first cycle, in fully discharged state
Forced discharge A N EE JE B S SR A RO IR A
g C164#-C254 TS 78 BB R i 58 AT HARZS

After fifty cycles ending in fully discharged state

L

MEARFREE 4, FRESE B 20°C-25°C, HRESVREE: 45%-75%

S A&

Remarks:

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Services (Shenzhen) Co., Ltd.

http://www.waltek.com.cn
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\

ST/SG/AC.10/11Rev.6 Section 38.3

Clause

DR ER

Requirement-Test

RV

Result-Remark

g
Verdict

38.3.4

2% /Procedure

P

/NI R R A TP A T 1 %2 5. [Test T.1
to T.5 shall be conducted in sequence on the same cell
or battery.

P

X5 6 A1 8 W AE IR I3 Akt () H S B R L Test T.6
and T.8 shall be conducted using not otherwise tested
cells or batteries.

R 7 A RS RSe 1 2 5 I R R A A H itk
1T/Test T.7 may be conducted using undamaged
batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries.

N/A

FREHIR

Mass loss

FICAR b 5%

Following procedure is provided:

FERHEL (%) = (M1-M2) /M1*100

e M RIS AT, M2 2505 . g
FUE R TR EUE, BIoh “ sk ”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

FEL LS B FRLVE B M A SR R

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g<M<75¢g 0.2%

M>75g 0.1%

38.3.4.1

R T.1: =E#ERL /Test T.1: Altitude Simulation

38.3.4.1.1

H #J/Purpose

ARG BEAUAEAC 45 2F R 1712/ This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

iR 56 F2 7/ Test procedure

17’5 [ /Stored at a pressure

11.6 kPa

M5 /Ambient temperature (20 + 57C)

23.5C

174t 7)/Stored times( = 6 hours)

6 hours

38.3.4.1.3

ZR/Requirement

TVBIR TR ORI K, JF B
TR R B LT AE TR 0 A T i L s AN T AR REA T IX
— G F HL s ) 90%, LIS R SR ANIE ] 55 58 TR R RS
(AR 6 F S ATt / No leakage, no venting, no
disassembly, no rupture and no fire and the open
circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to
this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully
discharged states.

TE. R
M TERERANTHE K,
HfE W3 1/ No
leakage, no venting,
no disassembly, no

rupture and no fire.
The data see Table 1

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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\

ST/SG/AC.10/11Rev.6 Section 38.3

K WHRZEK GERVTH Lhif
Clause Requirement-Test Result-Remark Verdict
38.3.4.2 R 2 BERWK/ Test T.2: Thermal Test P
38.3.4.2.1 H iYJ/Purpose --
AR I PPty FELCS I L 10 35 ) S8 S PR P B e, ik
B8 2 M Y S A0 AR S 1) it B2 A2 A HEA T/ This test
assesses cell and battery seal integrity and internal I
electrical connections. The test is conducted using
rapid and extreme temperature changes.
38.3.4.22 | ISP/ Test procedure P
TR G R A7 I 7]/ Test temperature and stored 1) 72+£2°C, 26h <
hours 2)-40£2°C, 26h
R i i A <21 1) g B 1)
A2 i TR 6L (1) B K TV B I 7]/ The maximum time | <<30min /Between test ol
interval temperature extremes
is <30 minutes.
e
TR 7]/ Test times EE Gtinengity -
10 times
Jr A HE B I 7R PRI B (20 £ 5°C ) FAEIK 24 /M After FRHER E/Amnient
which all test cells and batteries are to be stored for 24 terf zlrayEure 240 -
hours at ambient temperature (20£5C). P '
F T KBRS st SR TR I O ) %5 >
%4 12 /NIF/For large cells and batteries the duration | /M it/ Small N/A
of exposure to the test temperature extremes should battery
be at least 12 hours
38.3.4.2.3 | Z:K/Requirement P
Bl TR ik, CREGE K, I A
TR B B R AE SR 56 5 1 T % F AN/ T HAE T IX TR, THS. T
I ATHUE ) 90%, U I BERAE I 558 4R | o S e
AR5 F S AL / No leakage, no venting, no $OE .2 2/ No
disassembly, no rupture and no fire and the open leakage, no venting P
circuit voltage of each test cell or battery after testing is no disaésembly no,
not less than 90% of its voltage immediately prior to rupture and no fire
this procedure. The requirement relating to voltage is The data see Tablé 2
not applicable to test cells and batteries at fully
discharged states.
38.3.4.3 A& 3 3B /Test T.3: Vibration P
38.3.4.3.1 H K/ Purpose P
ARG B IS Fr ok B b KPR 20/ This test simulates A
vibration during transport.
38.3.4.3.2 | MIiAFE/7/ Test procedure P
P LT Lt DAANASE R AR T HLRE IE A A% 3R R 3 1 77 =X
K[ 7EJRsh LT 1/ Cells and batteries are firmly
secured to the platform of the vibration machine P
without distorting the cells in such a manner as to
faithfully transmit the vibration.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3
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DR ER
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BN LLIESL I TEARS), A AL THz 1 200Hz 2 [A]4%
R3] 7Hz B4 ) 15min/ The vibration
shall be a sinusoidal waveform with a logarithmic
sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes.

M THZ FHARORER 1 gn IR 5 DI B2 15 304 % 55 3]
18HZ AR i ¥ IRl AR RF A 0.8mm (i (% 1.6mm) I3 i
B B B K INE TS S 8 g (PFZ) 4 50HZ). Hf i
KO L ORFFAE 8 gn H 219 1 200HZ /From 7
Hz to a peak acceleration of 1 g, is maintained until
18Hz is reached. The amplitude is then maintained at
0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8 g,, occurs
(approximately 50 Hz). A peak acceleration of 8 g, is
then maintained until the frequency is increased to 200
Hz

PRS00 = A~ FLAH A T 1) H i 222 7 7 1R sk — 77 [ R B
AT 12 %, 38 3/ e AN fi 06 20 L iy T
T 1/This cycle shall be repeated 12 times for a total of
3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

38.3.4.3.3

Zi3k/ Requirement

AP AR5 CE e GHA . oA, CRERAG
K, I HAEAN RS i Bl L i £ 5 — A L e e T for
RS S RIS T % IS AN N T AR REAT X ik
I6 iy HEL IS ) 90 %, Fi Hs ) 2 SRANE HI 15 578 4 BUEUIRZS
TR HLC AT HL/No leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90%
of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

TBk. TR T
NI RE TP W )@
#dls W4 3/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 3

38.3.4.4

RY 4 M5/ Test T.4: Shock

38.3.4.4.1

H f¥)/ Purpose

A DAl LT AT F R R o A M/ This test
assesses the robustness of cells and batteries against
cumulative shocks

38.3.4.4.2

TR L [Test procedure

T RSN HL Tt WA PR SR I R AR e B, SR
SCHEAE BN EG HRLH (1) T A7 “4226¢ 11T/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

% TR ZER 2RV

Clause Requirement-Test Result-Remark

g
Verdict

HLEN 28 B2 W E INSHE FE 150 g, ARk FE LR H) 6ms (12}
1E5% 9 bt /Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse
duration of 6milliseconds.

N/A

K HLUS T5 & 52 WA NI FE 50 g FKHFRFSERSTR] 11ms
(112 IE 5% 9% ot /Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of
50 g, and pulse duration of 11 milliseconds.

N/A

BEAS HLH T 2052 2 1E SR o AR 0 2 B ke T H it
BT o /NS LI PR K R N 1) O 6ms, KL FRIB
11ms. LU ERBER 2 20 R 58038 B ) i /N e Bt
J¥/Each battery shall be subjected to a half-sine shock | g battery, pulse
of peak acceleration depending on the mass of the duration 6ms
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

Pulse

Battery | Minimum peak acceleration durati€h

150 g, or result of formula

126850,
Acceleration(g, )= 1{?3 6ms
. i -

!

Whichever is smaller
50 g, or result of formula

Large ) T
battegr]ies Accelerat|on(gr‘)=ﬂlqmj 11ms

Small
batteries

Whichever is smaller

FEA S B VB 2R A = A B AH 3 ) HL 8 222k T 7 1) TF
TGz =i, B RIT A% =k, RS
% 18 X yiti/Each cell or battery shall be subjected to
three shocks in the positive direction and to three
shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks.

38.3.4.4.3 | E3k/Requirement

Tl LR oA, MR X, I BEA
TG H B B A 56 5 11 T AN /N T A AT I TR, THS. T
*lﬁgﬁﬁﬁ EEH:FI/J 90%, EEHEH/]%*&;J‘{Z:@% 5%%5& EE’H( MK\/ %Eﬁ?&%ﬂﬂﬁ@k,
A HIR L H O AT HL/No leakage, no venting, no $i 13 4 /No
disassembly, no rupture and no fire and the open
circuit voltage of each test cell or battery after testing is 3

not less than 90% of its voltage immediately prior to prﬁ:sr'zzsr? (;n r:) éyfirréo
this procedure. The requirement relating to voltage is TS Gl we Tablé 4
not applicable to test cells and batteries at fully
discharged states.

leakage, no venting,

38.3.4.5 R 5 SN EEEE /Test T.5: External Short Circuit

38.3.4.5.1 H f¥)/ Purpose

ARIG AR A 45 %/ This test simulates an external

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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short circuit.

38.3.4.5.2

I FEE [Test procedure

FL U B LT 2B N #— B I [|) 9 HLAR5e s A 57 +
AC RTINS s B RS, PP AL
SN A] o AR BEPPAS A AT AT, AN RS BB
Z/b 6h, KHLSEL LTS 12h//The cell or battery to be
tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57 +4°C,
measured on the external case. This period of time
depends on the size and design of the cell or battery
and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be
at least 6 hours for small cells and small batteries, and
12 hours for large cells and large batteries.

1557 £4CHE T, HUSE I T 452 40 Hi BH
0.1ohm {145 #X5;/Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

0.086 ohm

FL LS B TSR e Al LK ST B 57 £4°C )5, ER TR RF
/b NI, BRI, Fe AR EE T BRI
KT —2F,  If HARFFAEIZAME LA T /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 +4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

#i3k/ Requirement

L R KA 6

USRI 170°C, I H A B s AR 6 | D W%W"i, k-
NI EARAR . TEREEL. JGiie K Cells and batteries #. % )( ol
external temperature does not exceed 170°C and there # 5/No disassembly,

is no disassembly, no rupture and no fire during the no fire during the test

At } and within six hours
test and within six hours after this test. e e

see Table 5.

38.3.4.6

R 6 T/ JE Test T.6: Impact / Crush

38.3.4.6.1

H f¥) /Purpose

ARG A UL T 117 B s 55 1T A Rl P 0 % A L 12k Al
K/These tests simulate mechanical abuse from an
impact or crush that may result in an internal short
circuit.

38.3.4.6.2

WEFREF-HE GE T ERADT18= KN BIFEE
%) [Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

N/A

B xURE H it B e O e P I EIE R . —HR
316 BN AR PO, BIFE AR 15.8 mm +

N/A

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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0.1mm, K 2/ 6cm, b A R, I3
ZKFH., K 9.1 kg +0.1kg I TEFEM 61 + 2.5cm &
Ak V& BV FIRRE AT AL, A — AN LT3 B
Ry, o v A R R ) e /0 ) 2 2P0 A T A
e U B T I T S K SRR T & 90°
7% T /The test sample cell or component cell is to be
placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension
of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the
sample. A 9.1 kg + 0.1 kg mass is to be dropped from
a height of 61 £ 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface.

Bz R, VRIS S PR P AT I S RS AR
eI E#E 15.8 mm £ 0.1mm 25 3 1 i L5 6
fF—MAFE L 4% — Ik # i /The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of
the 15.8 mm + 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to
be subjected to only a single impact.

N/A

38.3.4.6.3

RWFRF-HTE GaEH TRAEE. 485, W m/ A
AE AN T18mmiK) [ A1 JE HLYS) [Test Procedure —
Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18.0 mm in diameter)

K H it TS BHE AT Z B, B
WK, SNl A B RS 1.5emls. HE
et AT, HRMI=MIEIZ—: /Acellor
component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three
options below is reached.

JHN ik #) 13 kN + 0.78kN
The applied force reaches 13 kN + 0.78 kN;

XIReach this condition

HL It PR HL s %22 100mV
The voltage of the cell drops by at least 100 mV;

[ |Reach this condition

N/A

HE AR Tk SR UG JE FE 1 50%a% LA _F/The cell is

deformed by 50% or more of its original thickness.

[]Reach this condition

N/A

BN 1) FEB BT LS Rl B s ik 38 /Each
test cell or component cell is to be subjected to one
crush only.

TR FE A 77U %% 6 /NI /The test samples shall be
observed for a further 6h

TR AR 2 i A A B P P b BT A LS BEA T

/The test shall be conducted using test cells or

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6 Section 38.3

K ISR SRV H 45t
Clause Requirement-Test Result-Remark Verdict
component cells that have not previously been
subjected to other tests.
38.3.4.6.4 #i3k/ Requirement P
Hhrein A 170 °C, Jf BAERKE R T li )5 6 | R R b Ak 5
NI TERRAAR . TEREZY. ik k/Cells and component | 6 /N TR TR
cells meet this requirement if their external 2 TR CEIE R 6
temperature does not exceed 170 °C and there is no /No disassembly and P
disassembly and no fire during the test and within six no fire during the test
hours after this test. and within six hours
after this test. The data
see Table 6
38.3.4.7 R 7 L EFEH /Test T.7: Overcharge P
38.3.4.7.1 H ¥) /Purpose
AARIG VP 7 76 L e A2 o 78 MR DL E JJ This
test evaluates the ability of a rechargeable battery to X
withstand an overcharge condition.
38.3.4.7.2 | ik FE/F/Test procedure P
70 H FL UL A 20 1 i Sk DAL e K RFE 7 H WL UL PR P
The charge current shall be twice the manufacturer’s 1500*2=3000mA P
recommended maximum continuous charge current.
RIG e/ U0 R . /The minimum voltage of the E
test shall be as follows:
a)ilis i UK 7 AN R T 18V I, a6 1) fe /)
s e Wb A K7 FE RS (R R 5 B 22V I 5 TR R N
/When the manufacturer's recommended charge 16.8V =)
voltage is not more than 18V,the minimum voltage of '
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.
b) il rs G Fe HL HL S R T 18V I, 56 /)
JE R Ay f K 76 L HLS 1) 1.2 £%/When the manufacturer’s
recommended charge voltage is not more than N/A
18V,the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.
RIGFALE IR 2/ Ambient temperature. 22.9C -
IRI6 LA T [A]/ The duration of the test. 24h -
38.3.4.7.3 Fik /Requirement P
I AR A s 7
KWK, Tk,
S NI . BB I
Je I AL B AR I 7 KR, Bk | BURILE 7No
/Rechargeable battery is no disassembly and no fire Q|sassgmbly and no P
during the test and within seven days after the test. flr_e (_:iurmg the test
within seven days after
the test. The data see
Table 7

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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38.3.4.8

RE 8 IREIHL Test 8: Forced discharge

P

38.3.4.8.1

H Purpose

P

ARG DIty 5t PR 2 7 P, P 7 52 i T R B0 PR
[This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

IR FLFP Test procedure

FEAS I N ARSI T 5 12V HH F IR BRI 46
FELUR A5 T T2 1R 45 2 1 e KT8 P, P UL ) 2% P i
/Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer.

438 2 R/ IN R E (R PR Fo BEL A7 e 5 R it AR B, 115
FRETE TSR BT e 6 A R AT SR T e, T8 PRI
) N AT HAE A bR AR IR G i (%2
1) IThe specified discharge current is to be obtained
by connecting a resistive load of the appropriate size
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).

38.3.4.8.3

7R /Requirement

J5t R i 7 P R AR TR T R ARG S 7 RN o
A&, ikt k/Primary or rechargeable cells is no
disassembly and no fire during the test within seven
days after the test.

R A AL 5 7
RNTCHIE, ok k;
$¥E W7 8/There is no
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 8

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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x 1: HZEH Tablel: Altitude simulation

JiiE/Mass(g) Hi J1/Voltage(V)
éﬁg’ Wi M1 | WRI0E M2 | ik | i ocvA ‘égfﬁ 0CV2/0C V’;’ﬁé t
" | /Before test | /After test /Msg loss | /Before test IAfter test \({1
M1 M2 (%) OCV1 OCV2 (%)
BO1# 75.762 75.758 0.005 8.364 8.360 99.95 P
BO2# 75.745 75.743 0.003 8.365 8.361 99.95 P
BO3# 75.762 75.761 0.001 8.366 8.362 99.95 P
BO4# 75.742 75.740 0.003 8.368 8.365 99.96 P
BO5# 75.746 75.743 0.004 8.369 8.364 99.94 P
BO6# 75.727 75.721 0.008 8.365 8.362 99.96 P
BO7# 75.731 75.729 0.003 8.363 8.360 99.96 P
BO8# 75.729 75.727 0.003 8.367 8.363 99.95 P
# 2. BEEMR/ Table 2: Thermal test
ey Ji H:/Mass(g) Hi [ /Voltage(V) ‘
No. | WEedi M1 | W¥s M2 | Bk | m¥edi OCV1 | k)5 OCvV2 | ocvzio | VL Ve
/Before test [After test | /Mss loss | /Before test [After test CVv1 rdict
M1 M2 (%) OCV1 OCV2 (%)
BO1# 75.758 75.745 0.017 8.360 8.323 99.56 P
BO2# 75.743 75.738 0.007 8.361 8.304 99.32 P
BO3# 75.761 75.746 0.020 8.362 8.313 99.41 P
BO4# 75.740 75.734 0.008 8.365 8.315 99.40 P
BO5# 75.743 75.727 0.021 8.364 8.320 99.47 P
BO6# 75.721 75.716 0.007 8.362 8.310 99.38 P
BO7# 75.729 75.721 0.011 8.360 8.317 99.49 P
BO8# 75.727 75.714 0.017 8.363 8.325 99.55 P
# 3 #&7)j/ Table 3: Vibration
Jit/Mass(Q) Hi Jk/Voltage(V)
iﬁf REFT M1 | WRBJE M2 | mESUZE | %Eocvl | ks | OCV2/0C /Vﬂﬁct
: /Before test [After test | /Mssloss | /Before test | OCV2 After V1
M1 M2 (%) OCV1 test OCV2 (%)
BO1# 75.745 75.742 0.004 8.323 8.322 99.99 P
BO2# 75.738 75.731 0.009 8.304 8.303 99.99 P
BO3# 75.746 75.744 0.003 8.313 8.313 100.00 P
BO4# 75.734 75.734 0.000 8.315 8.314 99.99 P
BO5# 75.727 75.724 0.004 8.320 8.320 100.00 P
BO6# 75.716 75.715 0.001 8.310 8.308 99.98 P
BO7# 75.721 75.720 0.001 8.317 8.317 100.00 P
BO8# 75.714 75.712 0.003 8.325 8.325 100.00 P
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2= 4 thih/ Table 4: Shock

Page 13 of 16

JiiE/Mass(g) H1 [k Voltage(V)
g5 YN Sp IS 56 HIT N ¥
S SR MY | RBE M2 | RESUR gtgf‘:ff W5 0CV2 | 0CV2/0C V* ”f’ t
O- | /Before test | /After test | /Mss loss /Before test [After test V1 N
0, 0,
M1 M2 (%) OCV1 OoCVv2 (%)
BO1# 75.742 75.742 0.000 8.322 8.322 100.00 P
BO2# 75.731 75.730 0.001 8.303 8.303 100.00 P
BO3# 75.744 75.744 0.000 8.313 8.313 100.00 P
BO4# 75.734 75.734 0.000 8.314 8.314 100.00 P
BO5# 75.724 75.723 0.001 8.320 8.320 100.00 P
BO6# 75.715 75.715 0.000 8.308 8.308 100.00 P
BO7# 75.720 75.719 0.001 8.317 8.317 100.00 P
BO8# 75.712 75.711 0.001 8.325 8.325 100.00 P
% 5 44/ Table 5:External short circuit
==k B e vE B
%1%/ No. AR 52/ Verdict
Maximum case temperature(°C)
BO1# 55.3 P
B02# 55.2 P
BO3# 554 P
B04# 55.3 P
BO5# 55.3 P
BO6# 55.2 P
BO7# 55.3 P
B0O8# 55.3 P
# 6 Table 6 [_] #d5 Impact XJBFJE Crush
== ELeroH BE
%=/ No. . LR )€/ Verdict
Maximum case temperature(°C)
CO1# 24.0 P
CO2# 23.9 P
CO3# 25.0 P
CO4+# 25.3 P
CO5# 23.8 P
* 7 L EFH / Table 7: Overcharge
4m5/ No. BO9# B10# B11# B12# B13# B14# B15# B16#
el
.~ P P P P P P P P
% 8 MR #/ Table 8:Forced discharge
4w 5/ No. CO6# CO7# COo8# COo9# C10# C11# C12# C13# C14# C15#
HlE
@ P P P P P P P P P P
%5/ No. C16# C17# C18# C19# C20# C21# C22# C23# C24# C25#
HlE
e P P P P P P P = P P
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Li Polymer Battery 7.4V1500mAh 11.1Wh

Model Name : 643463
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